BC41o-c

?%ﬁ;\z‘%

No. parts description number | No. parts description number
1 gearbox assembly 1 11 [bolt M5X20 1
1-1 [|inner clip ¢ 26 1 12 |output assy 1
1-2 |outer clip ¢ 10 1 12—1 [aluminium board II 1
1-3 |bearing 6000 3 12-2 |aluminium board II 1
1-4 |driving gearwheel 1 12-3 [bolt M5X12 1
1-5 |gearwheel block 1 12-4 |suspension cushion 1
1-6 |bolt M6X18 1 12-5 Joutput 1
1-7 |bolt M5X25 12 12-6 [outer clip ¢ 15 1
1-8 |bolt M5X35 1 12-7 |bearing 6202 1
1-9 [nut M5 5 12-8 |inner clip ¢35 1
1-10 |bolt M6X12 1 12-9 |[clutch plate 1
1-11 |gearwheel 1 13 trasmission rod 1
1-12 [shaft 1 13-1 |aluminium pipe 2
1-13 [bearing 6002 1 13-2 |bearing 6
1-14 |inner clip ¢ 32 1 13-3 |bolt Mb5X16 1
1-15 |oil seal ¢ 20X $ 32X6 1 13-4 |Connect set assembly 1
1-16 |pretector cover 1 13-5 |[trasmission shaft 2
1-17 |bolt M5X10 3 14 |line 3
1-18 |shaft seat 1 15 throttle switch assy 1
1-19 |press board 1 16 |right pipe 1
1-20 [pretector cover 1 17 left pipe 1
1-21 |nut MI10X1.25 1 18 left handlebar 1
2 |blade 1 19 |fix seat [ 1
3 pretector assy 1 20 fix seat 11 1
4 fix seat 1 21 fix seat III 1
5 |connect plate 1 22 |belt assy 1
6 small blade 1 23 engine assembly 1
7 |bolt st4X16 1 24 |protection cover 1
8 |nut Mb 3 25  |bolt M5X20 4
9 |hanger link assy 1 26 |bolt M6X20 4
10 Jorientation ring 1




